J BCK ! | | ( )
3 p——y b e
R’ & R 3100 3 ~ | 5
R % ; g~ ! 5
3 | I ! ! %
5 T O 7'\" ‘
A2CE3F) SHFH & | -
. i o1 I (A
A2C Series Parts Manual 5 g 1 i Ly 3 gg
]
1 3 L B
b N ———8 ]
| I
. 1 ‘
b ‘
p N
| -
; s 1 31—y & 8. WA (W) /Thread Trimmer Components
154‘_\ ‘ F8| AaES B BE | 5| AaRS SR HE
6 1 i k) N Part NO Description Number| & | part NO Description Nu
9 I I e 113515002 crew SM1/8°x44 L=9.5 1 2 | 101514001 | Screw SM1/4"x40 L=6
! 2 ) 115019001 | Secant knife. T 3 [113809009 | Push rod
p— [3 [T13517001 | Screw SM9/64x40 =6 T | 2413610306 [cam
2N i 11312003 Needle guard patch 1 5 | 116514005 | Screw SM1/4"x40
5 125511020 crew SM9/64'x40 L=5.5 T 6 | 13802320 Tangent drive shaft
F - o ) | 6 [138517301 |Screw M3 3 7 [HO5013 Snap 1ing 6
3.§HF. B4, THERH/Needle bar & Upright Shaft & Hook Driving Shaft Compon 5 5 Tia812305 kel racket press = s T2 oo oo
FE| e " BE | % | A50S B 5 [113517002 [ Screw SMT1/64xa0 =44 | 2 | 29 [N01005 _ [Nurt4
riptic i
NO| partno | FHHEE  Description |\l g | patno | FHHEE  Description |y, 5. EEI$3 44/ Feed Mechanism Components [T 11319002 jotorial knife 7 W02018 | Washer 4
T [10103009 | Needle bar bushing upper T [ 19 [101515007 | Screw SMi/4xa0 =7 2 - P [ 70 [13607303 [ Knife bracket T 11312006 [ Solenoid bracket
edle bar T 101515007 Screw SM1/4xd0 L T | [FE] 238 [ o pescrpton | BB [BB| RS [ ] BE [7 [114516004 | Nut SMT1/64'%40 T T12516006_|Nut SM1/4'%40
< eedle bar (H) T 13511036 | Screw SM15/64'x28 L=47 T NO| PartNO PHOM | Numbe | NO | _Part NO PIOT | Number| | @ (';sﬁ) [72 [113520001 _|hinge Screw SM11/6&xa0 | 2 113822005 | Washer
013 eedle bar connecting rod T 113803012_| Upright shaft bushing upper T 7 [10105007 | Reverse feed connecting rod | 1 4 [101515002_|Screw SM1/4"x40 L=6 Z PE— [ 713 [13812302 | Connecting rod T 1383003300 | Thread trimmer solenoid a
4 101511005 crew SM9/64°x40 i 0102007 Jpright shaft i 2 Connecting rod pin 1 5 | 10403015 ushing 2 ) 14 13804301 Thread Crank 1 5 [ 101511026 | Screw SM15/64°x28
s [0 eedle bar bushing lower T 0403013 | Upright shaft bushing lower T Connecting rod pin (-7) T 6 [H03001 nap ring 15 T 15 11322001 | Crank driver stopper block | 1 6 [138530301 | scr
01 cedle bar bushing lower (%) | 1| 25 | 113803014 _|Hook driving shat bushing badi| T crew SM9/64'x40 L6 & | 3710104007 _[Driving shaft crank. T 6 [505004 [ Screw M5 =14 T | 37 [13627303 | Loose wire torsion spring
o [10113002 | Needle bar thread guide T 6 [10108002__| Hook driving shaft snap ring 7 2 eed regulator T 8 116511005 | Screw SMH11/64x40 L=13 7 17 | 113803003 _|Tangent crank locating slee| T 8 [ 115412012 Thread release bed
- . N 1412063 leedle bar thread guide (H) 1 7 | 110203002 ower shaft middle bushing i 5 eed regulator bushing il 11414002 eed dog i 8 | 13827304 Spring 1 39 [138501302 | Screw M4 L=5
C [ 39 18 |
1,415, SHEAER/ Machine Frame & Cover e AT L = e e = L T
BB[ DARE | oo o en | BE |F8] MRS L HE 117002 Needle DPx5#21 (1) T 5 [13803320 [ Hook driving shaft_bushing fror| T 7 eed regulator stud T[40 [470060 eed bar asm. i '_ 0 [ 113809009 | Washer 7 @ 1123005 [Pin
NO| PartNO P Numbe| NO | _Part NO Description Numbe | [~ [ 10413001 | Cower bushing thread guide | 1 711303001 _| Hook driving shaft_bushing fror| 1 B ubber ring T 1 [101511016 | Screw SM3/16'x26 L=14 T 2 1 [101514001 | Screw M5 L=5 2
701511001 | Screw SM3/16°x28 3| 36 | 11501302400 Tead tension asm. T I ower bushing thread guide (| 1| 30 [13623001 _[Oilwick [ ] nob component T | 42 [10126003 | Washer T
70122003 | Rubber plug 7 [, [11326012_[Tension release pin T 5 [101511006 | Screw SM1/8'xd =45 T | 31101530005 | set screw T nob component (-7) T | 43 101511025 | Screw SMT1/64x40 1=7 T
715001003 Face plate T 126002 Tension release pin () T | [0 [10109001 | Siide block T | 3, [11418007 [Hookasm T 0 crew SM3/16'x28 =18 T | 44 [10401007__|Feed bar pin T
13813005 [ Thread guide left T | 38 [10122014__|Rubberring T 11 [101S11008_| Screw SM11/64'%40 L=8 2 1418002 | Hook asm (H) 1 11 eed rocker crank pin T 5 |4 Feed bar bed T 9
101511007 [ Screw SM11/64°x40 L=6 T [ 5| Screw SM9/64"x40 L=55 T 12 [10109002 | Needle bar guide T | 3310116003 bbin 7 12 inge Screw SM9/32'x28 T 6 [ 11500700200 | Feed bar sam T %
1102220¢ ace plate gasket i 40 01 hread tension base i 13 10425004 Jpper shaft bevel gear i 34 11218504 bbin case asm i 13 eed rocker shaft crank 1 17 | 101511018 | Screw SM1/8"x44 L=6 2 —-- o
11023000900 | LED asm T . 7006 | Thread take-up spring 7 14 [10425 Upper small bevel gearasm | 1| 5 [10112016 | Finger postioner 7 eed rocker shaft crank () T 8 113514010 | Screw SM15/64x28 L=105 7
101511001 | Screw SM3/16'%28 =9 7 7 hread take-up spring (H) | 1 75 [1042501 Tower large bevel gear asm T 112032 Finger postioner (H) T i crew SM3/16428 L=14 T 9 [10126009 | Left pin T 3 % 0B
032201 ubber plug T [ 42 [14112015 [ Thread tension disk 7| 76 [101515007 [ Screw SMT/@xa0 L= 7| 36116511005 | Screw SM11/64'x40 =13 T [ Comnecting rod T 70126007 [ Connecting pin i 3 Wu
[ 70 10122004 wbber plug T | 43 |174112023 | Disk stopper 7 17 {04250 Hook drive shaft bevel gear | 1| 37 | 101511012 | Screw SM11/64'x40 L=4.8 z 76 Screw SM3/16x28 L=14 T 10103005 | Feed short shaking plate z %N 31 3 3 50 W
10122005 [ Rubber plug T |44 [ 1152NS10001| Thread tension post T | (78 [101515007 | Screw sM/axa0 L=7 7| 38113514020 [ Screw SMT1/647x40 L=7 T 7 Feed driving shaft crank T 70109004 | Feed long shaking plate z Q
2 [101511004 [ Screw SM3/16"<28 L=7 T | 45 [114127004 | Thread tension spring 1 18 Rocker shaft connecting rod | T 126007 | Connecting pin 1 & 51
3 [13612018 [ Thread take-up lever cover T 1427050 | Thread tension spring (%) |1 L Rocker shat connecting rod (| T 10100200 | Feed shaking plate bed T
[14 [101511004 | Screw SM3/16° <28 L=7 T | 46 [10112007 _|Thread disk rotating stopp| T L5 678 9] Connecting rod pin (-7) 7 5 [10126010 | Component right pin 7 i p— -
[13512004 hole thread guide T 47 [115011017_|Thread tension nut T [20] Hinge Screw SM9/32°x28 T 6 101515010 Screw SM15/64°x28 L=10.5 7| 8 MEREEME (BH) /Thread Trimmer Components (H)
10122005 [ Rubber plug T[4 [ 11501300400  Thread tension asm T 2] ed rocker shaft T | 57 11427011 _[Spring 7| [FE] aaEs TR BE 78| AaES B HE
11419001 nife. H 300500 nsion asm (H) T [22] eed driving shaft T 8 | 11329020 | Snap ring 5 1 NO | PartNO Description Number Part NO Description Number
crew SM9/64"<40 16 T 0122110 [Rubberpl (one hole T crew SM15/64x28 T | 59 [13812081 | pull spring fing plate T 7_[T13515002_[Screw SM1/8'xé4 =95 T Ti527002_[Spring T
ubber plug 1 1511007 _| Screw SM11/64°x40 T 4 CrewSM15/64'x28. T 0 | 10127011 _| Reverse feed pull spring 1 ecant knife T 15004008 | Crank shaft 1 e
ide plate gasket T 1 read guide right T %] everse feed lever T [ o [ Feed reverse crank asm T crew SM9/6440 16 T 01514001 | Screw SM1/4"=40 16 T
ide plate T ST5010 | Screw SM15/64x28 T everse feed shaft bushing by T E Feed reverse crank asm () | 1 edle guard patch T 16514005 | Screw SM1/dxd0 L=10 z " . P
crew SM3/1628 1=9 T 4071516001 | Nut SM9/64'xd0 T [ everse feed shaft T | & [1a27011__[Tube T crew SM9/64'xd0 155 | T 13803009 [Push rod z Oil Ceservoir & Knee Lifter Components
ectronic control box £ N R read guide T [ ubber ring T | 63 114530007 [ Screw SMi1/64xa01=75 T crew SMi1/64wd0 =12 | 2 1310011 _[Cam 7 R BE | 5| AaRS SR HE
0 7 5 (101511002 | Screw SM11/64'x40 L=5.5. T -eed rocker shaft snap ring i 54 | 114516004 __| Nut SM11/64°x40 T jasher z 1324 Rooling pin 1 Description Number| & | PartNO Description Numbe
3| 56 [138120 uler stop seat T [30] crew SM1/4%d0 7 & [sor Screw S3/16'28 T nife bracket press compo| 1| 34 |1 SMT1/64%80 T T reservoir rubber cushior] 2 | 13 [ 101515012 _[Serew M6 L=30 z
[ 26 [wo1009 Wsher 5 3 7 [101517002 | Screw SM11/64°x401=65 | 2 E ushing 2 6 11329020 [Snap ring 5 7 nife bracket press 7 1130400500 Thread trimmer drive asm| 1 il Reservoir 1 4101516004 [ Nut M6 L=4 2
[ 27 [10122006 | Rubber plug T g5 [115015006 | Neede plate T nap ring 15 7| 67 [10126015_[Pin T 2 11302002 shaft T nee lifter push rod T 5 [101512002 | Screw M6 L=26 T
[ 26 [10122007 | Rubber plug T 71315001 | Neede plate () T 70108003 [ Feed rocker shaftsnapring | 1| 68 |10127010_|Spring T 2 11322001 _| Positioning block T i Reservoir gasket T | 1610101008 | Bearing bracket T
[ 29 [101512001 | Machine head stud L 10115002 | Slide plate’ T T HO5013__|Snap ring 6 T wbber ring T 7101512003 [ Screw M8 L=16 z
[ 30 [136508006 | Screw SM3/16'x28 L=7 T 10127005 [ Side plate spring T T 70112003 Cunter weight protecting | T crew SM5/16'24 1=7 T 1011202800 |Knee press plate asm T
[ 31 [13812066 | Thread tension guide plate T 01511019 | Screw SM3/32'%56 L=2 z 14 [113520001 | Screw SM11/64x40 =65 z 11322003 _|Solenoid cushion rubber 7 il reservoir magnet T 101512004 | Screw M6 L=11 T
2 | 13810008 hread tension post i 138505001 crew M3 L=12 2 6 15 | 11312005 onnecting rod 1 41 11309001 olenoid pin 1 il reservoir rubber cushior | 2 10112030 Knee press plate holder 1
[ 33 [14112017 | Thread tension disk 2 13822001 | Rubber plug z 16 [114516004 | Nut SM11/64"x40 T | 42 [101511026 |Screw SM15/64'x28 =9 7 nee lifter crank 7 10112029 | Knee press plate T
[ 34 11227001 _|Thread tension spring T 64 [11023005700] Control panel T 17 [11304001 | Crank T | 43 [11312006_[Solenoid bracket T nee lfter spring T 10112028 | Knee lifter plate rod T
5 [115011026 [ Thread tension nut T [ 78 [113622014_| Crank driver stopper block| 1| 44 |N01005__|Nut M: z nap ring 10 T 70122025 | Rubber T
[19 [505004 crew M5 L=14 T | 4 [W02018|Washerd 2 12 [10102011__|Knee liter shaft T 10122024 | Knee press plate cover T
Ty 0 [11327001 pring T 46 112516006 | Nut SM1/4°X40 i
2 ) 1 [T2s0004[Piug T a7 113822005 [washer 7
5g 4 BY [22 [11230005__[pin T | 46 [1363003300 Trvead trimmer solenoid | 1
‘ 25 [11303003 [ Thvead cutting shaft bushi] 1| 49 11327003 [Spring T
[ 24 [11503005 | Crank drive shaft bushing | T 11312007 | Thread release bed T
TSt rew SMHT1/64°x80 L= T T row SM1/4x28 L= T
< . RN Pescr ar & A Diar Componart oo (st |7t o e
F8[ AnFS " BE || Aane EE] —
riptic i
No| Pano | EHHEE  Description | NG | g Description | S
[ 1 [101511010 |[Screw SM9/64"x40 L=11 i 5 | 1012211, ressure bar oil cover 1 1 0
2 [10128002__|Washer | 26 113803007 | Presser bar bushing T
3 [13811029 | Hand lifter T 7 | 11380201 resser bar T M @
4 |001004 wbber ring i 8 | 1015110¢ crew SM9/64"x40 1
5 [1011000200 [Hand ffter cam asm T 5 11021 foot asm T i
6 [101520001 [screw 2 131600300 | Presser foot asm(H) T | I
7 10128015 | Washer 2| 3011212009 _|Wire release bracket upper T X '
8 [ 1011200100 | Lift front lever component 1 1 (11212008 re release press plate 1 /‘/ 1!
[ [10112013 | Knee lifter pull rod T 32 [1015T1004 | Screw SM3/16'x28 L=7 T I A
[ 70 [H05003__[Snaping 5 7 [ 33 [113511004_[Screw M4 T AL
[ [10112010 [ Uit plate T | 341141206000 | Wire release plate asm T =t N
[ 73 [107520004_[Hinge Screw SM3/16x32 T | 35 [101520002_|Wire release plate pin T y
[ 74 [101520003 [ Hinge screw SM15/64'x28 T [ 3610128015 | Washer T =1t
5 (10112014 _[Knee fifer back lever T [ 3711329020 _[Snaping 5 5 e
6 [10112015 | Knee lifter connecting rod T 8 [10126003 | Thread release supporting pin 7 /.
7 (1011200200 | Knee lfer lever asm T | 3910126001 _|washer T =
15 [ 113811018 | Press regulating screw T 127003 Spring T
A NS3000 Press 1 rew T ress p T
2. LMHASE#/Main Shaft & Thread Take-up Components L R £ LI VT D :
LT E———T T SEE 1028 Trress requatng o - Tratao0TWire presser — 6. i@, mERMAH/Oil Lublication & Oil Measuring Components 10. #l3LHHE/Machine Head Accessories
|NO| PartNO P Numbe| NO | _part NO Description Numbe | “ [1738N51600¢] Press regulating nut () T 1312001 | Wire release bracket lower T | [P 238 [ gpnr pescrpton| BB || ARS [ oo ] BE | (8] AaEs TR BE 8| AaES B HE
| [115026015 [ Thread take-up connecting rod pir| 1| 20 | 10108001 | Main shaft thrust collar 1 21 [10102003__|Press ide bar 1 5 | 116530003 | Screw SM15/64'x28 L=14.5 1 NO| PartNO PON | Numbe | NO | Part NO PAON | Number| | NO | Part NO Description Number| NO | Part NO Description Number
[1012600 read take-up connecting rod pirl _1_| 21 [H03002___[Snap ring 20 T ][, 113827010 [Press reguiating spring | 46 [W02004__[Spring washer T 76 [10112021 [ OW pump impeller cover T_| 34 101511010 | Screw SMS/64 x40 =11 2| [ 1 [1011203100_|inge component 2| 17 [10113011_|Thread guide ring z
2 101515001 | Screw SM15/64°x28 L=15 T 2 [115010005 | Feed eccentric cam T 10127024 __| Press requlating spring (H) 7 7 [113512001 H 17 [10111007 | Lubricating oil pump cover T | 3510123010 | Ol wick 1 2 [101220 Head connecting rubber ci| 2 18 [10113010_| Thread guide ring 2 ﬁﬂﬁﬂﬁ{ﬁﬁﬁﬁ"
3 [1010500 hread take-up connecting rod (H; 1 4 Feed eccentric cam (H) 1 23 13809030 resser bar guide bracket i 18 | 11427009 eset spring i 18 | 101530006 Screw ST2.9 L=10 3 36 [10112053 Wick i 3 leed|eDBx1#14. 10 19 |13831019 pool rest rod upper 1 nw,
1130501 read take-up connecting rod T | 25 [10112017 | Cover plate T | (24 [101515007 | Screw sM/4xa0 =8 T 49 [Ho5012__[Snap ring T ecdleDPx5#21 (H) 7 73631021 Spool rest rod joint T J——
4_[Hos013 nap ring 6 T 4 [101511013 [ Screw SM1/4'x40 L=13 2 ZE ail (P19) g 13631020 | Spool rest rod lower 7 -
5 [11328010 | washer i 101511005 __| Screw SM9/64"xd0 L=6 z MBS /Oil Lublication & Oil i G 7. 1588484/ Bobbin Components 5 bbin 3 10122106_| Spool rest rod rubber rind Z iR Eis FrIRTIAE
6 [10112003 | Needle bar crank protecting plate | 1 12803014__|The rear axle sleeve T A B[ AFFE [ os  Description | BB |F8| ARES [oupn oo [ BE 6 003 Machine head rest pin T W01052__|Washer M16. 2 =] )
11503800200 | Thread take-up lever asm T 10122008 | Oil seal T |[FE] B8 | gpnr pescription | BB | B | BRRE | go  penoeo | BE | [NO| PatNO = PHOM | Numbe [ NO | Part NO PHON | Number | |7 [20731047 | screw driver (iarge) 7 4 [N02008__|Spool rest rod nut M6, 7 AR (ddress of Company)
133600200 Thread take-up lever asm (H) T 10102026 | Main shaft T_||NO| PartNO PN | Numbe Part NO - i Numbe | |7 [1383103900 | Bobbin winder asm, T_| 1713802026 | Bobbin winder cam shaft T & [10131003 | Screw driver (medium) T 04051 __[screw M5 =315 T BT =
8 [10124001 | Needle bearing 2 110211022 Handwheel 1 1_[10111004__|Oil sight window 1 5 [ 1012000100 | Lubricating oil pump componen| T 2 [114511008 licrew M4 L=6 T 509103 Screw M4 2 9 10131004 | Screw driver (small) T N01034 ut M5 2 NO.1006, T TAIZHOU CITY ZHEJIANG
o [115004007 | Thread take-up crank T 10233038 | Motor T 2 [10122019__|Rubber ring T | 20[101511026 | Screw SM5/64"x28 L=3 T 3 [woriaz jasher 4 T 13631102 Bobbin winder wheel T 70 [110211011_|Oiler component T W03002__[Spring washer 5 z 48 (ZipCode]: 318000
[1011000400 | Thread take-up crank (H) T pring washer 5 3 3 [14121001 | Main shaft oil tube T 710136001 | Rubber joint 7 4 [10113030 hread press control plate 7 001110 Ring 7 71 [11023100400 | Thread stand asm 7 13831023 Spool rest arm lower 7 BRHEE (DomesticTrade Department) 5 ‘J
70 [10105002 eedle bar connecting rod T 14513001 | Screw M5 =20 3 4 [101530008_| Oil pump connecting stud T 2 [W02004 pring Washer M6 7 5 10111120 finding pad 7 11422062 | Washer T 12 [20131019__|Spool rest rod rubbercap | 1 13831024 Spool rest z s (L e
71 [101517001 [ Screw SM9/64x40 (left hand» T 14513001 | Screw M5 =22 T 5 [10121001 | Hook driving shaft oil tube T 3 [ 115021003 | Hook o tube T 6 [13831101 obbin winder bed T 14511003 _|Screw SM3/16°x28 L=10 3 13 [W010: heshev M5 2 20131010 Spool rest cushion 2 R (N
12 101515004 crew SM9/32°x28 1 4 | W01009 pring washer 5 1 6 10112020 | Oil pump installing base 1 4 [11312031 | Oil shield cover (H) 1 7 _|H05006 nap ring 1 11501301500 | Bobbin thread tension asm. 1 14 [ 504050 [Screw M5 L=16 3 20131006 | Spool pin 2 RS (ntemational Trade Department}
73 [101511003__[Screw SM9/32°%28 T_| 35 [10122012__|Rubber plug T 7 [W03002__[Spring washer T 25 [13827014__[spring T 8 [10127061__[Sprin T 115011026 _[Thread tension nut T 75 [NO1034___[NutMis 7 13831025 | Spool retainer z el i kil
14 113804014 ieedle bar crank 1 6 510009 crew M6 L=8 2 8 |209512001 | Screw SM11/64°x40 L=105 1 6 [ 113530001 | Screw SM11/64x40 L=19 i 9 [13812110 egulating plate T 5 [11427006 | Spring 1 16 13831022 | Spool rest arm upper i ‘;" 3 -}
115404010 leedle bar crank (H) i 7 | 14422008 'hread take-up lever rubbel i 9 |10103022 Oil pump bushing 1 7 | 10423005 Oil wick i 10 [10110030 obbin winder cam T 6 | 14112015 Thread tension disk 2 f i}:FML 00350526'88177787
15 [ 101515002 | Screw SM1/4"xd0 L=6 2 10 101530007 | Plunger Screw M7X0.75L=5 | 1 | 2810127015 | Oil felt clamp 1 11 | 509025 Screw M5 L=5 1| 27 [11413022|Thread tension guide plate 1 MRSHL: 4008876858
itp://wnw chinajack.com .mmﬁﬁ%s
16 | 11500301500 | Main shaft bushing front 1 11 [10127013 Plunger spring 1 29 | 10123006 Oil felt felt 1 12 |1380510600 | Bobbin winder connecting roq 1 28 | 112513004 | Screw 1 "
17 | 101515006 Screw SM15/64°x28 L=7 il 12 [10122018 Plunger il 30 /101511004 | Screw SM3/16"x28 il 13 [13827103 spring il 29 | 114516001 Nut SM11/64" x40 1
— o VR u will be for il N e : le as st
[_18 | 10403023 Main shaft bushing mid 1 13 |10120001 Oil pump 1 31 [10112053 Oil tube clamp 1 |_14 [ 10127060 Spring T 30 | 11435013 Driving wheel 1 ‘(Eul}iw;lﬂbzsr‘:;g" rired fthe fil has been revised Please set sample as tandand.
79 (101514001 | Screw SM 1/4'xd0 L=6 z 14 (504033 [ Screw M31L=6 3| 32 [ 11502100100 [ il return tube component T 75 [HO5909 __[Snap ring & T [ 31510009 [ScrewMsL=5 z 20253
15 [10111003__| Oil pump impeller T | 3310112025 | Oil wick fixing plate. 1 16 13802111 Bobbin winder mian shaft 1




IICK s

IR &R AR %5 100%
A2C Direct Drive Power Operation Manual

s
Pl MANUAL AND SPARE PARRTS FROM THE FOLLOWING WEBSITE:
GARIOA 6148 3668 GREUREAOE S0X0 GREFIR b G460t
FOR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUINTE EN

e —
[Erncox samacuuk w1cron ) e cnoyouero aeGeaT:
hitpidownoad.chinajack com

e
SRS PR, cenmmonn:

NSRRI
ARG MAT N Eon

ARRHEBRHERAS
ik Technology CO.,LTD.
CAddress of Company) s
RERTIEAMBIIR = RESXIERR10088
NO.1008 | ZHENIANG

s 318000
© KA (Domestic Trade Department)
% (TEL) 1 0086-0576-881177788 88177789
&3 (FAXD 5 0086-0576-881177758
ISR (international Trade Department) «
HBiE (TEL) ¢ 0086-0576-881177782 88177774
&3 (FAX) = 0086-0576-881177787
» REBEEWSAIE 400-8876858
hitp://www.chinajack.com
» BEHNEEN, BRBTEA, R0,

Youwill

Operation Manual

2 he machos uiess 15 i eservoi s been lsd win .

s whoe by han
1 (The hard-uoe!

ntrcockurss 2 observed fomhe hand wheol e)

kctone danfesion

B sura o the power swich OFF beorsting e machn road

emremeves.
7D’ 1 coan e ace of machine head wih tinner

1INSTALLATION
“Instaling the oil pan
the 4 pan @on e stand & table.

2.THREADING THE MACHINE HEAD

3.LUBRICATION
Infomation on hbicatin (Fg )

“Btrs i
Z o up to HIGH mark A.
e e

sottwindon (2l he ircaton s adeauate
8ol ha he amolint of e spashing o s nvelated 0 the amount of the ubricatng o.

b et ot
ey
Faslomar

e e T "
e ERwo -
S
i Do - T o rresmr o
] SR ) [ smmtnznmE
= e
s e e
Sewing speed Max. 4,000rpm. ‘ Max. 3,500rpm
T
Necie R [ oremmmom
Presser foot it ‘

5. THREAD TENSION

1. Adjusting the nesdlsthread tension
1) Adusthe st teead ension using ension scstrut ()
stcoring 1o o soirg speccaton

200 D)oo . e e trend

5 Ay i D o doctan ot
i docronse

2 Adjusting the bobbin thresd tension

114 you m tonson adust scrow (2) cockuise (n directon C),
1o bobbin hread onsen wil

215 o tumsren (2 ool (n desion ). o B8 res

bottin e tensr

6.THREAD TAKE UP SPRING
1. Changing the stroke of thread take-up spring 1)

1) Loosen setscrew ().

2148 you ur tension post (3 cockuise ndiecion ), e
Seoke o he eead ahap prng
S ou e b cune et ndeocion 8 e
Stoke villbe

2. Changing the pressure of thresd take-up spring®

1) Loosen setscrew 2,
2)Loosen setscrew (. and remave tensi

Shhevos an tonn st S cochun n dracion . he ]
pressur uil be ncreased. B9 Fig.9

pressire wilbo docreased.

7 NEEDLETO.HOOK RELATIONSHIP.

“Thereation betwoan the necdla and he hook should be s follows:

2 The hightol he e bar

31 The hosk posiion

31 themidds read ol heneede) Then v ey make e
16 200, he neede hoe abeut 1.

P benaen he needlo and hock about 0-0 05 hen

*preaution

5 itwilload
“ote nat e by of ook b subsitd ar,when rplcig he
ook snallbe i conformiy wih he vy ype of e hook nstalied 1 he
Seving mache of orignal assemtiags

‘BADJUSTMENT OF THE PEDAL

b3
l’ewuuﬂyuslwv'\go

e decrseos s ok s
Flifoeen ook ho e righ s

1) Tis pressure can be adjusted using reguiator screw @).
2)The pressure ncreases s yout te reguiaor screw .
3 s decroaso s you o e ot

3 Adjusting the padal stk

9.ADJUSTMENT DF THE PEDAL

1) The tandard heigh f e presserfoot Ead using e kneo fr s 10 mm.
2)

ondofnewdie bar 2 n s lowestposon does not i pressor ol 3

o

58

Yot for e of s sein mocinss
1885 e st oo

R ey Sovices s e chacad e 1.
3 4 changing need o e dog, bent needl, ook

pover uoplyshould o med of immaditoy
g

s

7
maatly when they v put o 070 o ouch Sk

cared ot by specalized schnicr

16 Fig6

38

Cverseert shai e
S Canaa e’ oo g spocaby asined prons.

12T machine shouk be cleaned eguiaryduing opeaton.

4" Powsrpug should be instlled by specaly-ssigned parson

Enemensosenons

ey
Z

Picase um off i powe aftruse 1o reuce power consumpten

e vty oo
ks

posd Proase

epvratons.

ZB-A2C Operation Manual

Safety instruction

ly also
ontroller

+ Forinstall required.

+ Please try o stay away fiom arc welding tﬂmpmem At et
ittt an ma!lun(lmn of the contl

. room bellow

- Do nﬁl l\umlduytwww 3074 0rabove 95% o oy i of
wire must be securely connected 0 an effective way to earth

Al pars o he epa. pro the Company or approved before use.

* perlorming any maifenanc aton, you m i s off o poeer and unpiy the powe cod.

hore ar dangerous igh olge conrol box,you mut u he paer i ar one minute
before opening the conrol

1 Product installation

1.1 Plug connection

‘Connecting plugs of the the pedal or machine head to the related socket on the control box the
‘name of each socket is shown in Figure 1-1.After connecting, please check whether the plug is
inserted firmly.

111 A2C seres coirl box
12 Controlleriterface defnition

(Dpedl & upgrade socket: @ Electromagnet and Machine head button socket: @ Panel
‘Communication Intrface:

1.2 Wiring and grounding

Make sure the AC plug
s grounded safely before power on. The yellow and green wire is for grounding, and please make

tbnormal conditions.

Note: please don’t twist or press whil . signal wi i

wire etc for making sure safety
2 Operation panel instructions
2.1 Operation panel display instructions

According to the system working state, The Digital pipe of the operation panel wil display the

thread “The operation

panel looks as follows.

21 opeionpiet
2.2 The description of each key function

number | diagram | name Function descrption

Enter the parameter

s ntonkey | Pammeter function ety key

Paramete view save
b View and sav the selected parameter nutsber

P plus,under
plus) iniial suandby sitaon speed plus

Parameter Enter the parameter function number / value down, under
downiSpeed down) | initial standby siuaton speed do

Leltkey Enter the parameterfunction t selct the paramete tem

28
Right key Enter the parameter function to selct the paramete tem
Reset ey Long press for 38 toresore the factory setings

“Trimiming function slection key
e Ml e o S TN S
indicate the thcad rimming

Th Gcimel point o e righunedigil e s oT o

Trimming fncion
ke

Up / down stop needle position selecion bufion
“n: horizontal light on the rightmost digital e indicats the
necdle position

seietho by indicate the ncedle positon

‘The rightmost digial tube docs not ight up and down,

3-5 method to monitors mode

. e KL,

dispay.

P - J—

 and press

s par

a.

3-6  Quick adjustment of stop needle position

o B

panmter
4

parameters

4-1  Operator parameter

[ree——
R A e w—————
§ o | T i st g g
1 [t | o0 | s | Tt
OFF: doe
UP: ap e psion
. — D | OELPD | DN: T ooV e
sopposa otk s, oot
. h cormspanding gl e o o
po7 | Slow starting scwing 800 | 2002000 | Adjusiment unit: 100RPM
secrmiy
ror [R5 |
Sow g OFeine
| siches i ONOFF | Onopen
. Pacting sy e
s 1. Halsich
P |Nederpitmion | 0 | 03
. 2: Onestitch
5o
w1 s | o
posiion
0ok e i [y Ot OV
oy Trmmin e Trmin s st
P coeffcient e 10300 Adjustment unit: 10
v [niomogowin | ON | ovom | OFFebee
48
42 Technicians parameters
P ription | " | e |contont Vs e Bseripion s et
: ’ s s S oy o0
| T et 20 | o g
o ki g e[ e g
| adjustment 0-1/16, 1 -4/16,_3-10/16,4-11/16
7o [ sepume & [ 0@ [t iS00 amolitedep et

Bootup and ind e

ool posi

"OFF: Dos' ind the upper ncede position when
ON | ONOFF | suringup ON: Automatically fid the pper
| | noodic poion when power on
“Conurolthe upper ncel stop angl o e e

angle adjusiment

occur when the ncdle siops afle some parameters
fcd)

Below ncedi position
angle adjustment

[7761_| Aging ot

“The ncedle stop gl canbe fne uned witin 3

OFF | 0% OFF

Runsing time _usit,
& ol s U P s
Ve 3: automatc e ode . cecromagact

5} 7 55| Swopume_unie s
P P " oa |0 el S
5 ot 0 510 mactionl,

66| Safey el

ON__[ON-OFF_| OFF: close :ON:_open

ot | masimum syt | 3500 | oo | P, e i st s
e | o | o
_u‘;m;;;;mwww 50| oo | Rtive e ek remer o
T
o | ous

Under volage s

0 | 0. 1015 | Ockne 10100VAC_1S1SIVAC

O v R - Oclose 26264VAC_ 3030SVAC
Wire cuting Tree i

cocticent L 0

Acsclemion s T orr | ONOFF | OFF: close 01 apen

43 Monitors parameters

| ripticn et oo o Deciin s el
T — e Tt TP
e | o e st

Fleconic conrol mter

s [t vemion | Dy e contol softvarevson e
58
20 [bus ol
o1 eyt Show e et
122 Moorine | Dipay e creot AD il
The s ol
25| o qunity e
i
e sog
26| sample val
wor | ok comtl i e cumtive rin e ofthe soctonecorol hous)
oy P ad i
" | ana sample value
VBT | nitorin ROk
5[ Pover mniorng | Di

Motor | isoff.loos, brokn, wheherhee i i body wrappedsroundthe machine

Emos | Mo

| inform the fcory

Themoior
Em13 | ballsignl | ous or ll f, rstore o normal andrestartthesysem. I sl docs otk
| propety.plese ephce te contolc nd oty the manufacurr,

de. Plss check

Locator edrelsly
Em-19 | sigmlis | climiatod, it may b that the mesorpositoer Hll i sboonma. Plas comact
stoomsl | Maininance

| postioning funcion

Goenor

Er20 | o | o g off, s whether e oo s cped dovc sppe dov,

ropey e epioce he conli ad oty the e,
52 Securityalarm table

armcade | Cole meaning lution
OFF | ooty | etk e soply e

eSS ot o e st
isplays OF, an e decimal pnt f e s igial e,
R ey g B i

Stmghin the nos 0 ensar et he T i

OF. Mot sesp

resored
AP | Tysyichali Pres and bold e § ke o cleae the alars ad tm o -

sk v el s bt o
the machin hesdcanbe ! pensd ol 1
pitimpprsarinulainesraampimiertth
“Thesigna of henesdi s | buron ofthe muchin head

sbooml

e fcon bt il o e epnin
ofthe rotor. Afe 30, the alarm il e clea

Note: If the error alarm cannot be eliminated according to the error handling countermeasures,
please contact the manufictarer i e

‘oot pedal sensitivity adjustment

e e o s o e psion ) (et 75 oy s

forwardto @ (12+ +73)
© (4 et 4
between @) (@
prcess
2 @ (parmeter75) »
0@ the
) No.

<fparameter No. 70) <{parameter 75) <{parameter 75 ~ 72) <{parameter 75 + 73) <{parameter 14

A ltcan d by the mode of 025,026,
dal P e
value, ion on theset, tons of the pedl. The

! =
touch the pedal machine to start runing, may be appropriate (f the machine is too senitve it is
72 parameters (ot 75), you ean

improve he sy of e previoustep;Icreas he T2 paameters; i€ o as o il e nele,
alile pre-ste. the speed.
increse the 73 parametersor rduce the 72 parameters that i, increse the pecal low speed rnge).

Lotgrupaipeton

Lorge pnpostion

Simmerpostion

838

Packing List

3 Parameters adjustment
3-1 Enter into operator’s parameter and save

1PN .« pertor . ant thenpress [Blora shon
- eSO, e AR

parametersf not modified,presskho back: ifmodifed successtly, resdBhnd save

paramteshows ok and bk o menu. resl B it the arametes mode
3-2  Method to enter into operators parameter and save
el

operators parameter.

3-3  Speed adjustment

Infree time, p(tsngn change the speed. 100 difference once a time and can press

constantly.
3-4  Factory setting

Long pres oty sting

R e —

o
WL View seislnumber | Cannotbe st

Nt | rgutut e do: 0o il s vl

HU tendigis 1V

w2 | mawrkansigal |G el

5 Error code
5-1 Error code table

If| oralarm,

1. first, confirm ifthe machine's connection cable is intact; 2. Confirm whether the electronic

control box. 3. Confi is accurate o
ot
Error | Code
countermeasure
code | meaning
Tardvare
0l overcument | Tom 30 seconds,if the cantroler
g | SO illan ot vork. g e conlrnd it ey
g3 | ECesive | 1S8V). I the supply voliage i ow, st th conrollr airthe vlage has
03| dutdow, can ot
ok propery
Ruming | (above 264V). the supply volag i igh,resatthe contolle aficr he voluge
Er0d | e vollage 3

Tum off the system parwer, re-conneeted afer 30 scconds to abserve wheher the
Er07 detection | normal work. Retry seversl tmes, if the fuult oceurs frequenly, repace the
et filure | conrollerand nform the manuacrure.

68

#E i RE | HE
5 Description Quintty | Note
1 Instruczion Lset (D
Sewing machine hea 1
2 Oil reservorr asm Lset B
K press il rod 1
Knee lifler ssm 1sa (5
[ Machine est pin 1
ufl Rod asm 1
Sped adjust ssm 1
Machine binge plte asie 2
Rubber cushion 2
Serew driver, L
Sercw driver. M |
Serew driver. § 1
Ol reservorr 1
5 ey Nal 3
15 | 14 Needle: 1 hag(l)
17| Eobbin |
13 | @th Magnet 1
1 | WiErE Ol reservoir rubber cushion 2
20 | W Ol reservoir fel cushion 2
BEREET Spoolthrend sund rod asm | 1set (%)




